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orlistat* treatment (120 mg with breakfast, lunch

and dinner) may be considered as part of a

programme of changes to lifestyle. This must be

supervised by specialists in endocrinology and

nutrition, family medicine or paediatrics who

have been trained to treat obesity. * Sibutramine

and orlistat are not funded by Spanish Social

Security.
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orlistat* treatment (120 mg with breakfast, lunch 2010;125(2):e396-418.

and dinner) may be considered as part of a
programme of changes to lifestyle. This must be
supervised by specialists in endocrinology and
nutrition, family medicine or paediatrics who
have been trained to treat obesity. * Sibutramine
and orlistat are not funded by Spanish Social
Security.
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For adolescents (aged 12-18) suffering from 19922432
obesity and severe comorbidities who have not
responded to dietary and lifestyle treatment,
orlistat* treatment (120 mg with breakfast, lunch
and dinner) may be considered as part of a
programme of changes to lifestyle. This must be
supervised by specialists in endocrinology and
nutrition, family medicine or paediatrics who
have been trained to treat obesity. * Sibutramine
and orlistat are not funded by Spanish Social
Security.
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obesity and severe comorbidities who have not
responded to dietary and lifestyle treatment,
orlistat* treatment (120 mg with breakfast, lunch
and dinner) may be considered as part of a
programme of changes to lifestyle. This must be
supervised by specialists in endocrinology and
nutrition, family medicine or paediatrics who
have been trained to treat obesity. * Sibutramine
and orlistat are not funded by Spanish Social
Security.
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The normal duration of neoadjuvant hormonal
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prostate cancer at a locally advanced stage is 2-3
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The normal duration of neoadjuvant hormonal 22129214
treatment after radiotherapy in patients with
prostate cancer at a locally advanced stage is 2-3

years.

In patients with disseminated prostate cancer for 118491137
whom hormone therapy has been indicated,

castration (surgical or chemical) is recommended

as a first-line treatment.

In patients with disseminated prostate cancer and 119249153
low tumour load, intermittent androgen

suppression may be assessed as an alternative to

continuous androgen suppression if there is a

good response to the initial hormone treatment.
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To be able to indicate intermittent hormone 19249153
therapy, the patient must have received androgen
deprivation for at least 7 months and reached a
PSA < 4 ng/ml (stable or in decline during the sixth
and seventh months), or a 90% reduction from
pre-treatment levels. Monitoring will be carried
out every 6 months. Patients who have stopped
androgen deprivation will receive another cycle
on request, when the PSA increases or when
clinical symptoms of disease progression appear.
If the PSA returns to normal after the new round
of androgen deprivation, hormone therapy can be
stopped again.

The systematic use of bisphosphonates 21353695
(zoledronic acid) as a preventive treatment in
bone complications is not recommended.
Zoledronic acid (4 mg every 3 weeks) can be
offered in selected hormone-independent
patients with demonstrated metastasis.

Patients who have suffered a stroke are
encouraged to exercise regularly within their
capabilities and reduce body weight or abdominal
obesity to normal levels.

Patients who have suffered a stroke are
encouraged to exercise regularly within their
capabilities and reduce body weight or abdominal
obesity to normal levels.
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It is recommended to treat patients with ischemic
stroke or prior transient ischemic attack of
atherothrombotic etiology with atorvastatin (80
mg/d), regardless of their basal LDL-cholesterol
levels.

It is recommended to treat patients with ischemic
stroke or prior transient ischemic attack of
atherothrombotic etiology with atorvastatin (80
mg/d), regardless of their basal LDL-cholesterol
levels.

Treatment with other statins (simvastatin 40 mg)
is also indicated in patients with ischemic stroke
or prior transient ischemic attack of
atherothrombotic etiology, regardless of their
basal LDL-cholesterol levels.

Treatment with other statins (simvastatin 40 mg)
is also indicated in patients with ischemic stroke
or prior transient ischemic attack of
atherothrombotic etiology, regardless of their
basal LDL-cholesterol levels.

The combination of statins with other
hypolipemiant drugs to reach LDLcholesterol
target values should be avoided.

In cases where anticoagulant treatment is
contraindicated, treatment with aspirin (300
mg/d) is an appropriate alternative.
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In cases where anticoagulant treatment is
contraindicated, treatment with aspirin (300
mg/d) is an appropriate alternative.

In cases where anticoagulant treatment is
contraindicated, treatment with aspirin (300
mg/d) is an appropriate alternative.

In cases where anticoagulant treatment is
contraindicated, treatment with aspirin (300
mg/d) is an appropriate alternative.

In patients with previous ischemic stroke or
transient ischemic attack who present permeable
foramen ovale, treatment with antiaggregants
(100-300 mg/d of aspirin) is recommended.

Carotid endarterectomy is recommended in
patients with ischemic stroke of less than 6
months evolution and significant stenosis of the
carotid artery (70% to 99%, NASCET values), if and
when the surgical team confirms a perioperative
morbimortality of less than 6%.
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